SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2359.98 57.57 -16.43 74 42.25 27.34 18.27 | 30.29 | 266 60 P H
2387.91 46.58 -7.42 54 31.14 27.41 18.31 | 30.28 | 266 60 A H
* 2412 114.92 - - 99.39 27.47 18.34 | 30.28 | 266 60 P H
802.11b
* 2412 111.85 - - 96.32 27.47 18.34 | 30.28 | 266 60 A H
CHO1
2380.56 56.46 -17.54 74 41.06 27.39 18.3 30.29 | 100 122 P \Y,
2412MHz
2387.385 44.58 -9.42 54 29.14 27.41 18.31 | 30.28 | 100 122 A |V
* 2412 108.11 - - 92.58 27.47 18.34 | 30.28 | 100 122 P \Y,
* 2412 105 - - 89.47 27.47 18.34 | 30.28 | 100 122 A |V
2381.96 57.9 -16.1 74 42.5 27.39 18.3 30.29 | 261 57 P H
2389.66 45.55 -8.45 54 30.1 27.41 18.32 | 30.28 | 261 57 A H
* 2437 116.12 - - 100.5 27.54 18.35 | 30.27 | 261 57 P H
* 2437 112.98 - - 97.36 27.54 18.35 | 30.27 | 261 57 A H
2498.18 57.77 -16.23 74 41.93 27.7 18.39 | 30.25 | 261 57 P H
802.11b
2484.53 46.11 -7.89 54 30.32 27.66 18.38 | 30.25 | 261 57 A H
CH 06
2361.1 55.95 -18.05 74 40.63 27.34 18.27 | 30.29 | 110 126 P \Y
2437MHz
2388.4 44.47 -9.53 54 29.03 27.41 18.31 | 30.28 | 110 126 A |V
* 2437 108.77 - - 93.15 27.54 18.35 | 30.27 | 110 126 P \Y,
* 2437 105.63 - - 90.01 27.54 18.35 | 30.27 | 110 126 A |V
2497.48 57.6 -16.4 74 41.77 27.69 18.39 | 30.25 | 110 126 P \Y,
2497.97 45.02 -8.98 54 29.19 27.69 18.39 | 30.25 | 110 126 A |V
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* 2462 115.09 - - 99.38 27.6 18.37 | 30.26 | 242 48 P H
* 2462 111.93 - - 96.22 27.6 18.37 | 30.26 | 242 48 A H
2489.68 58.25 -15.75 74 42.45 27.67 18.38 | 30.25 | 242 48 P H
802.11b
2486.8 47.54 -6.46 54 31.74 27.67 18.38 | 30.25 | 242 48 A H
CH 11
* 2462 109.03 - - 93.32 27.6 18.37 | 30.26 197 288 P \%
2462MHz
* 2462 105.87 - - 90.16 27.6 18.37 | 30.26 197 288 A \%
2486.76 56.84 -17.16 74 41.04 27.67 18.38 | 30.25 197 288 P \%
2486.8 45.17 -8.83 54 29.37 27.67 18.38 | 30.25 | 197 288 A \%
* 2467 109.94 - - 94.22 27.61 18.37 | 30.26 | 280 49 P H
* 2467 106.8 - - 91.08 27.61 18.37 | 30.26 | 280 49 A H
2484 60.54 -13.46 74 44.75 27.66 18.38 | 30.25 | 280 49 P H
802.11b
2484.04 52.04 -1.96 54 36.25 27.66 18.38 | 30.25 | 280 49 A H
CH 12
* 2467 102.59 - - 86.87 27.61 18.37 | 30.26 107 121 P \%
2467MHz
* 2467 99.57 - - 83.85 27.61 18.37 | 30.26 107 121 A \Y,
2483.64 57.96 -16.04 74 42.17 27.66 18.38 | 30.25 | 107 121 P \%
2484.08 47.09 -6.91 54 31.3 27.66 18.38 | 30.25 107 121 A \Y,
* 2472 104.51 - - 88.77 27.63 18.37 | 30.26 | 269 53 P H
* 2472 101.37 - - 85.63 27.63 18.37 | 30.26 | 269 53 A H
2484.6 60.83 -13.17 74 45.04 27.66 18.38 | 30.25 | 269 53 P H
802.11b
2484.72 52.89 -1.11 54 37.1 27.66 18.38 | 30.25 | 269 53 A H
CH 13
* 2472 97.86 - - 82.12 27.63 18.37 | 30.26 108 112 P \Y,
2472MHz
* 2472 94.7 - - 78.96 27.63 18.37 | 30.26 108 112 A \%
2486.88 58.46 -15.54 74 42.66 27.67 18.38 | 30.25 108 112 P \Y,
2484.68 47.79 -6.21 54 32 27.66 18.38 | 30.25 | 108 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 54.48 -19.52 74 70.29 32.45 13.84 62.1 111 210 P H
802.11b
4824 52.66 -1.34 54 68.47 32.45 13.84 62.1 111 210 A H
CHO1
4824 52.4 -21.6 74 68.21 32.45 13.84 62.1 190 199 P \%
2412MHz
4824 49.28 -4.72 54 65.09 32.45 13.84 62.1 190 199 A \Y,
4874 55.38 -18.62 74 71.02 32.55 1392 | 62.11 176 239 P H
4874 53.03 -0.97 54 68.67 32.55 1392 | 62.11 176 239 A H
802.11b
7311 46.57 -27.43 74 57.13 37.24 15.25 | 63.05 100 0 P H
CH 06
4874 52.84 -21.16 74 68.48 32.55 1392 | 62.11 180 230 P \Y,
2437MHz
4874 49.14 -4.86 54 64.78 32.55 1392 | 62.11 180 230 A \%
7311 46.61 -27.39 74 57.17 37.24 15.25 | 63.05 100 0 P \%
4924 54.73 -19.27 74 70.19 32.65 14.01 | 62.12 145 213 P H
4924 52.22 -1.78 54 67.68 32.65 14.01 | 62.12 145 213 A H
802.11b
7386 48.53 -25.47 74 59.04 37.34 15.17 | 63.02 100 0 P H
CH 11
4920 52.02 -21.98 74 67.5 32.64 14 62.12 | 294 188 P \%
2462MHz
4920 48.18 -5.82 54 63.66 32.64 14 62.12 | 294 188 A V
7386 47.25 -26.75 74 57.76 37.34 15.17 | 63.02 100 0 P V
4934 46.89 -27.11 74 62.33 32.67 14.01 | 62.12 100 0 P H
802.11b
7401 45.81 -28.19 74 56.31 37.36 15.16 | 63.02 100 0 P H
CH 12
4934 44.45 -29.55 74 59.89 32.67 14.01 | 62.12 100 0 P \%
2467MHz
7401 47.22 -26.78 74 57.72 37.36 15.16 | 63.02 100 0 P \Y,
4944 43.5 -30.5 74 58.9 32.69 14.03 | 62.12 100 0 P H
802.11b
7416 45.85 -28.15 74 56.27 37.38 15.21 | 63.01 100 0 P H
CH 13
4944 43.65 -30.35 74 59.05 32.69 14.03 | 62.12 100 0 P \Y,
2472MHz
7416 46.45 -27.55 74 56.87 37.38 15.21 | 63.01 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 67.02 -6.98 74 51.57 27.41 18.32 | 30.28 | 222 78 P H
2390 52.12 -1.88 54 36.67 27.41 18.32 | 30.28 | 222 78 A H
* 2412 112.62 - - 97.09 27.47 18.34 | 30.28 | 222 78 P H
802.11g
* 2412 105.25 - - 89.72 27.47 18.34 | 30.28 | 222 78 A H
CHO1
2389.905 60.12 -13.88 74 44.67 27.41 18.32 | 30.28 | 100 142 P \Y,
2412MHz
2390 47.96 -6.04 54 32.51 27.41 18.32 | 30.28 | 100 142 A \Y
* 2412 106.16 - - 90.63 27.47 18.34 | 30.28 | 100 142 P \Y,
* 2412 98.82 - - 83.29 27.47 18.34 | 30.28 | 100 142 A \Y
2388.96 67.64 -6.36 74 52.2 27.41 18.31 | 30.28 | 254 63 P H
2389.94 53 -1 54 37.55 27.41 18.32 | 30.28 | 254 63 A H
* 2417 115.03 - - 99.48 27.48 18.34 | 30.27 | 254 63 P H
802.11g
* 2417 107.75 - - 92.2 27.48 18.34 | 30.27 | 254 63 A H
CH 02
2388.68 61.77 -12.23 74 46.33 27.41 18.31 | 30.28 | 302 249 P \Y
2417MHz
2389.94 47.17 -6.83 54 31.72 27.41 18.32 | 30.28 | 302 249 A \Y,
* 2417 109.23 - - 93.68 27.48 18.34 | 30.27 | 302 249 P \Y
* 2417 102.07 - - 86.52 27.48 18.34 | 30.27 | 302 249 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.24 63.58 -10.42 74 48.14 27.41 18.31 30.28 248 82 P H
2389.94 47.43 -6.57 54 31.98 27.41 18.32 | 30.28 | 248 82 A H
* 2437 117.92 - - 102.3 27.54 18.35 30.27 248 82 P H
* 2437 110.54 - - 94.92 27.54 18.35 30.27 248 82 A H
2483.62 61.74 -12.26 74 45.95 27.66 18.38 | 30.25 | 248 82 P H
802119 2483.5 47.1 -6.9 54 31.31 27.66 18.38 30.25 248 82 A H
cHoe 2388.68 57.18 -16.82 74 41.74 27.41 18.31 | 30.28 | 108 | 153 P Y
2437MHz
2389.94 45.2 -8.8 54 29.75 27.41 18.32 30.28 108 153 A \%
* 2437 111.36 - - 95.74 27.54 18.35 30.27 108 153 P \%
* 2437 103.56 - - 87.94 27.54 18.35 30.27 108 153 A \%
2490.9 57.86 -16.14 74 42.05 27.68 18.38 30.25 108 153 P \%
2483.5 45.22 -8.78 54 29.43 27.66 18.38 | 30.25 | 108 | 153 AV
* 2457 115.9 - - 100.21 27.59 18.36 30.26 250 59 P H
* 2457 107.87 - - 92.18 27.59 18.36 30.26 250 59 A H
2483.74 68.88 -5.12 74 53.09 27.66 18.38 | 30.25 | 250 59 P H
202110 2483.5 53.08 -0.92 54 37.29 27.66 18.38 | 30.25 | 250 59 A H
eHo * 2457 110.42 - - 94.73 27.59 18.36 30.26 257 249 P \%
2457MHz
* 2457 103.05 - - 87.36 27.59 18.36 30.26 257 249 A \%
2484.22 63.75 -10.25 74 47.96 27.66 18.38 30.25 257 249 P \%
2483.5 48.7 -5.3 54 32.91 27.66 18.38 30.25 257 249 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 113.43 - - 97.72 27.6 18.37 | 30.26 | 222 85 P H
* 2462 106.05 - - 90.34 27.6 18.37 | 30.26 | 222 85 A H
2483.52 69.33 -4.67 74 53.54 27.66 18.38 | 30.25 | 222 85 P H
802.11g
2483.52 53.31 -0.69 54 37.52 27.66 18.38 | 30.25 | 222 85 A H
CH11
* 2462 106.48 - - 90.77 27.6 18.37 | 30.26 108 140 P \%
2462MHz
* 2462 99.21 - - 83.5 27.6 18.37 | 30.26 108 140 A \Y,
2483.56 63.51 -10.49 74 47.72 27.66 18.38 | 30.25 108 140 P \%
2483.52 48.35 -5.65 54 32.56 27.66 18.38 | 30.25 108 140 A \Y,
* 2467 109.77 - - 94.05 27.61 18.37 | 30.26 | 237 81 P H
* 2467 102.23 - - 86.51 27.61 18.37 | 30.26 | 237 81 A H
2484 .44 71.74 -2.26 74 55.95 27.66 18.38 | 30.25 | 237 81 P H
802.11g
2483.52 51.76 -2.24 54 35.97 27.66 18.38 | 30.25 | 237 81 A H
CH 12
* 2467 103.24 - - 87.52 27.61 18.37 | 30.26 109 149 P \Y,
2467MHz
* 2467 95.44 - - 79.72 27.61 18.37 | 30.26 109 149 A \%
2484.48 64.48 -9.52 74 48.69 27.66 18.38 | 30.25 109 149 P V
2483.52 47.17 -6.83 54 31.38 27.66 18.38 | 30.25 109 149 A V
* 2472 108.52 - - 92.78 27.63 18.37 | 30.26 | 226 83 P H
* 2472 100.89 - - 85.15 27.63 18.37 | 30.26 | 226 83 A H
2486.92 72.57 -1.43 74 56.77 27.67 18.38 | 30.25 | 226 83 P H
802.11g
2483.52 51.25 -2.75 54 35.46 27.66 18.38 | 30.25 | 226 83 A H
CH 13
* 2472 102.35 - - 86.61 27.63 18.37 | 30.26 110 148 P \%
2472MHz
* 2472 94.63 - - 78.89 27.63 18.37 | 30.26 110 148 A \%
2487.52 65.19 -8.81 74 49.39 27.67 18.38 | 30.25 110 148 P \Y,
2483.52 46.97 -7.03 54 31.18 27.66 18.38 | 30.25 110 148 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.119 4824 439 | -30.1 74 5971 | 3245 | 1384 | 621 | 100 | 0 | P | H
CHO1
2412MHz 4824 43.56 -30.44 74 59.37 3245 13.84 62.1 100 0 P \Y
4874 54.32 -19.68 74 69.96 32.55 13.92 | 62.11 | 310 157 P H
802.11g 4874 38.42 -15.58 54 54.06 32.55 13.92 | 62.11 | 310 157 A H
CH 06 7311 47.38 -26.62 74 57.94 37.24 15.25 | 63.05 | 100 0 P H
2437MHz 4874 49.71 -24.29 74 65.35 32.55 13.92 | 62.11 100 0 P \Y
7311 46.6 -27.4 74 57.16 37.24 15.25 | 63.05 | 100 0 P \Y,
4924 43.75 -30.25 74 59.21 32.65 14.01 | 62.12 | 100 0 P H
802.11g
7386 46.1 -27.9 74 56.61 37.34 15.17 | 63.02 | 100 0 P H
CH 11
4924 42.77 -31.23 74 58.23 32.65 14.01 | 62.12 | 100 0 P \Y
2462MHz
7386 47.04 -26.96 74 57.55 37.34 15.17 | 63.02 | 100 0 P \Y
4934 42.56 -31.44 74 58 32.67 14.01 | 62.12 | 100 0 P H
802.11g
7401 46.23 -27.77 74 56.73 37.36 15.16 | 63.02 | 100 0 P H
CH 12
4934 42.73 -31.27 74 58.17 32.67 14.01 | 62.12 | 100 0 P \Y,
2467MHz
7401 46.08 -27.92 74 56.58 37.36 15.16 | 63.02 | 100 0 P \Y
4944 43.06 -30.94 74 58.46 32.69 14.03 | 62.12 | 100 0 P H
802.11g
7416 46.12 -27.88 74 56.54 37.38 15.21 | 63.01 | 100 0 P H
CH 13
4944 42.8 -31.2 74 58.2 32.69 14.03 | 62.12 | 100 0 P \Y
2472MHz
7416 46.95 -27.05 74 57.37 37.38 15.21 | 63.01 | 100 0 P V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.8 68.12 -5.88 74 52.67 27.41 18.32 | 30.28 | 250 85 P H
2390 53.32 -0.68 54 37.87 27.41 18.32 30.28 250 85 A H
802.11n * 2412 112.25 - - 96.72 27.47 18.34 | 30.28 | 250 85 P H
HT20 * 2412 104.7 - - 89.17 27.47 18.34 30.28 250 85 A H
CHO1 2389.59 63.22 -10.78 74 47.78 27.41 18.31 30.28 105 160 P \%
2412MHz 2390 4841 | -5.59 54 3296 | 27.41 | 1832 | 3028 | 105 | 160 | A | V
* 2412 105.97 - - 90.44 27.47 18.34 30.28 105 160 P \%
* 2412 98.58 - - 83.05 27.47 18.34 | 30.28 | 105 | 160 A |V
2389.24 66.49 -7.51 74 51.05 27.41 18.31 30.28 235 64 P H
2389.94 51.96 -2.04 54 36.51 27.41 18.32 30.28 235 64 A H
802.11n * 2417 114.62 - - 99.07 27.48 18.34 | 30.27 | 235 64 P H
HT20 * 2417 107.28 - - 91.73 27.48 18.34 30.27 235 64 A H
CH 02 2389.8 59.57 -14.43 74 44,12 27.41 18.32 30.28 301 251 P \%
2417MHz 2389.94 46.74 -7.26 54 31.29 27.41 18.32 30.28 301 251 A \%
* 2417 108.02 - - 92.47 27.48 18.34 30.27 301 251 P \%
* 2417 100.94 - - 85.39 27.48 18.34 30.27 301 251 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.1 64.1 -9.9 74 48.66 27.41 18.31 30.28 246 82 P H
2389.94 48.82 -5.18 54 33.37 27.41 18.32 | 30.28 | 246 82 A H
* 2437 118.06 - - 102.44 27.54 18.35 30.27 246 82 P H
* 2437 110.62 - - 95 27.54 18.35 30.27 246 82 A H
802.11n 2483.69 63.83 -10.17 74 48.04 27.66 18.38 | 30.25 | 246 82 P H
HT20 2483.52 48.18 -5.82 54 32.39 27.66 18.38 30.25 246 82 A H
CH 06 2383.08 57.7 -16.3 74 42.28 27.4 18.31 | 30.29 | 112 151 P Y
2437MHz 2389.94 45.69 | -8.31 54 3024 | 27.41 | 1832 | 3028 | 112 | 151 | A | V
* 2437 111.62 - - 96 27.54 18.35 30.27 112 151 P \%
* 2437 104.13 - - 88.51 27.54 18.35 30.27 112 151 A \%
2483.62 58.28 -15.72 74 42.49 27.66 18.38 30.25 112 151 P \%
2483.69 45.68 -8.32 54 29.89 27.66 18.38 | 30.25 | 112 151 AV
* 2457 114.47 - - 98.78 27.59 18.36 30.26 249 59 P H
* 2457 106.99 - - 91.3 27.59 18.36 30.26 249 59 A H
802.11n 2488.24 64.73 -9.27 74 48.93 27.67 18.38 30.25 249 59 P H
HT20 2483.5 52.07 -1.93 54 36.28 27.66 18.38 | 30.25 | 249 59 A H
CH 10 * 2457 109.85 - - 94.16 27.59 18.36 30.26 259 248 P \%
2457TMHz | * 2457 102.26 - - 86.57 | 27.59 | 1836 | 30.26 | 259 | 248 | A | V
2485.24 61.44 -12.56 74 45.65 27.66 18.38 30.25 259 248 P \%
2483.5 47.72 -6.28 54 31.93 27.66 18.38 30.25 259 248 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
* 2462 112.95 - - 97.24 27.6 18.37 30.26 243 86 P H
* 2462 105.27 - - 89.56 27.6 18.37 | 30.26 243 86 A H
802.11n 2483.76 70.56 | -3.44 74 54.77 | 27.66 | 18.38 | 30.25 | 243 | 86 P | H
HT20 2483.52 52.97 -1.03 54 37.18 27.66 18.38 30.25 243 86 A H
CH11 * 2462 105.76 - - 90.05 27.6 18.37 | 30.26 102 157 P \%
2462MHz | * 2462 98.17 - - 82.46 27.6 18.37 | 30.26 | 102 | 157 | A | V
2483.72 64.7 -9.3 74 48.91 27.66 18.38 | 30.25 102 157 P \%
2483.52 48.16 -5.84 54 32.37 27.66 18.38 30.25 102 157 A \%
* 2467 109.11 - - 93.39 27.61 18.37 | 30.26 230 80 P H
* 2467 101.41 - - 85.69 27.61 18.37 | 30.26 230 80 A H
802.11n 2484.12 73.09 -0.91 74 57.3 27.66 18.38 | 30.25 230 80 P H
HT20 2483.52 51.33 -2.67 54 35.54 27.66 18.38 | 30.25 230 80 A H
CH 12 * 2467 102.76 - - 87.04 27.61 18.37 30.26 109 147 P \%
2467TMHz | * 2467 95.06 - - 79.34 | 2761 | 1837 | 3026 | 109 | 147 | A | V
2483.64 66.34 -7.66 74 50.55 27.66 18.38 | 30.25 109 147 P \%
2483.52 47.09 -6.91 54 31.3 27.66 18.38 30.25 109 147 A \%
* 2472 107.55 - - 91.81 27.63 18.37 30.26 227 80 P H
* 2472 100.06 - - 84.32 27.63 18.37 30.26 227 80 A H
802.11n 2484.48 70.48 -3.52 74 54.69 27.66 18.38 30.25 227 80 P H
HT20 2483.52 50.81 -3.19 54 35.02 27.66 18.38 | 30.25 227 80 A H
CH 13 * 2472 101.35 - - 85.61 27.63 18.37 30.26 109 148 P \%
2472MHz | * 2472 93.79 - - 78.05 | 27.63 | 1837 | 3026 | 109 | 148 | A | V
2484.44 64.36 -9.64 74 48.57 27.66 18.38 30.25 109 148 P \%
2483.52 46.87 -7.13 54 31.08 27.66 18.38 30.25 109 148 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C22 of C38

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11n
4824 4375 |-30.25 74 59.56 32.45 13.84 62.1 100 0 P | H
HT20
CHO1
4824 43.11 | -30.89 74 58.92 32.45 13.84 62.1 100 0 P |V
2412MHz
4874 57.31 | -16.69 74 72.95 32.55 13.92 | 6211 | 309 | 162 P | H
802.11n
4874 44.42 -9.58 54 60.06 32.55 1392 | 6211 | 309 | 162 | A | H
HT20
7311 46.96 | -27.04 74 57.52 37.24 15.25 | 63.05 | 100 0 P | H
CH 06
4874 4594 |-28.06 74 61.58 32.55 13.92 | 62.11 | 100 0 P |V
2437MHz
7311 4541 |-28.59 74 55.97 37.24 15.25 | 63.05 | 100 0 P |V
802.11n 4924 4272 |-31.28 74 58.18 32.65 14.01 | 62.12 | 100 0 P | H
HT20 7386 46.7 -27.3 74 57.21 37.34 15.17 | 63.02 | 100 0 P | H
CH 11 4924 4273 |-31.27 74 58.19 32.65 14.01 | 62.12 | 100 0 P |V
2462MHz 7386 46.21 | -27.79 74 56.72 37.34 15.17 | 63.02 | 100 0 P |V
802.11n 4934 44.04 | -29.96 74 59.48 32.67 14.01 | 62.12 | 100 0 P | H
HT20 7401 46.07 |-27.93 74 56.57 37.36 15.16 | 63.02 | 100 0 P | H
CH 12 4934 4265 |-31.35 74 58.09 32.67 14.01 | 62.12 | 100 0 P |V
2467MHz 7401 45.6 -28.4 74 56.1 37.36 15.16 | 63.02 | 100 0 P |V
802.11n 4944 4222 |-31.78 74 57.62 32.69 14.03 | 62.12 | 100 0 P | H
HT20 7416 4585 |-28.15 74 56.27 37.38 15.21 | 63.01 | 100 0 P | H
CH 13 4944 43 -31 74 58.4 32.69 14.03 | 62.12 | 100 0 P |V
2472MHz 7416 46.22 |-27.78 74 56.64 37.38 15.21 | 63.01 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C23 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
196.84 28.99 -14.51 43.5 44.66 14.94 1.74 32.35 - - P H
245.34 28.99 -17.01 46 41.2 17.96 2.22 32.39 - - P H
345.25 32.92 -13.08 46 42.33 20.26 2.79 32.46 - - P H
420.91 28.53 | -17.47 46 35.18 22.67 3.2 32.52 - - P H
2.4GHz 755.56 30.89 -15.11 46 30.62 28.2 451 32.44 - - P H
802.11n 940.83 33.31 |-12.69 46 29.63 30.49 4.62 31.43 | 100 0 P H
HT20 91.11 28.83 -14.67 435 45.35 14.86 1 32.38 - - P \%
LF 190.05 3142 |-12.08| 435 47.24 14.82 1.71 | 32.35 - - P |V
339.43 32.15 -13.85 46 41.79 20.07 2.75 32.46 - - P \%
422.85 30.02 -15.98 46 36.64 22.7 3.2 32.52 - - P \%
746.83 3111 -14.89 46 30.93 28.13 4.5 32.45 - - P |V
894.27 37.19 -8.81 46 35.35 29.01 4.65 31.82 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C24 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.695 56.94 -17.06 74 41.49 27.41 18.32 | 30.28 | 294 168 P H
2385.6 47.3 -6.7 54 31.87 27.4 18.31 | 30.28 | 294 168 A H
* 2412 118.72 - - 103.19 27.47 18.34 | 30.28 | 294 168 P H
802.11b
* 2412 115.77 - - 100.24 27.47 18.34 | 30.28 | 294 168 A H
CHO1
2389.065 56.81 -17.19 74 41.37 27.41 18.31 | 30.28 | 100 118 P \Y,
2412MHz
2390 44.94 -9.06 54 29.49 27.41 18.32 | 30.28 | 100 118 A \%
* 2412 113.26 - - 97.73 27.47 18.34 | 30.28 | 100 118 P \Y,
* 2412 110.23 - - 94.7 27.47 18.34 | 30.28 | 100 118 A \%
2355.08 55.98 -18.02 74 40.69 27.32 18.26 | 30.29 | 224 152 P H
2389.1 4451 -9.49 54 29.07 27.41 18.31 | 30.28 | 224 152 A H
* 2437 117.66 - - 102.04 27.54 18.35 | 30.27 | 224 152 P H
* 2437 114.57 - - 98.95 27.54 18.35 | 30.27 | 224 152 A H
2489.71 57.19 -16.81 74 41.39 27.67 18.38 | 30.25 | 224 152 P H
802.11b
2485.02 45.13 -8.87 54 29.34 27.66 18.38 | 30.25 | 224 152 A H
CH 06
2313.36 56.29 -17.71 74 41.19 27.21 18.2 30.31 115 139 P \%
2437MHz
2389.24 44.22 -9.78 54 28.78 27.41 18.31 | 30.28 115 139 A \%
* 2437 113.41 - - 97.79 27.54 18.35 | 30.27 115 139 P \Y,
* 2437 110.45 - - 94.83 27.54 18.35 | 30.27 115 139 A \%
2483.62 56.54 -17.46 74 40.75 27.66 18.38 | 30.25 115 139 P \Y,
2489.15 44.7 -9.3 54 28.9 27.67 18.38 | 30.25 115 139 A \%
TEL : 886-3-327-3456 Page Number 1 C25 of C38
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* 2462 118.45 - - 102.74 27.6 18.37 | 30.26 | 220 184 P H
* 2462 115.43 - - 99.72 27.6 18.37 | 30.26 | 220 184 A H
2487.72 60.73 -13.27 74 44.93 27.67 18.38 | 30.25 | 220 184 P H
802.11b
2487.76 53.04 -0.96 54 37.24 27.67 18.38 | 30.25 | 220 184 A H
CH 11
* 2462 114.34 - - 98.63 27.6 18.37 | 30.26 101 174 P \%
2462MHz
* 2462 111.41 - - 95.7 27.6 18.37 | 30.26 101 174 A \%
2487.56 58.62 -15.38 74 42.82 27.67 18.38 | 30.25 101 174 P \%
2488.12 47.37 -6.63 54 31.57 27.67 18.38 | 30.25 | 101 174 A \%
* 2468 114.51 - - 98.78 27.62 18.37 | 30.26 | 226 170 P H
* 2467 111.54 - - 95.82 27.61 18.37 | 30.26 | 226 170 A H
2483.96 61.22 -12.78 74 45.43 27.66 18.38 | 30.25 | 226 170 P H
802.11b
2483.92 53.04 -0.96 54 37.25 27.66 18.38 | 30.25 | 226 170 A H
CH 12
* 2467 110.29 - - 94.57 27.61 18.37 | 30.26 110 117 P \%
2467MHz
* 2467 107.22 - - 91.5 27.61 18.37 | 30.26 110 117 A \Y,
2483.96 61.3 -12.7 74 45.51 27.66 18.38 | 30.25 110 117 P \%
2484.08 53.4 -0.6 54 37.61 27.66 18.38 | 30.25 110 117 P \Y,
* 2472 106.29 - - 90.55 27.63 18.37 | 30.26 | 223 151 P H
* 2472 103.24 - - 87.5 27.63 18.37 | 30.26 | 223 151 A H
2487.52 60.2 -13.8 74 44.4 27.67 18.38 | 30.25 | 223 151 P H
802.11b
2487.28 52.6 -1.4 54 36.8 27.67 18.38 | 30.25 | 223 151 A H
CH 13
* 2472 101.94 - - 86.2 27.63 18.37 | 30.26 114 139 P V
2472MHz
* 2472 98.96 - - 83.22 27.63 18.37 | 30.26 114 139 A \%
2496.8 57.32 -16.68 74 41.49 27.69 18.39 | 30.25 114 139 P \Y,
2484.76 46.94 -7.06 54 31.15 27.66 18.38 | 30.25 114 139 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C26 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 55.57 -18.43 74 71.38 32.45 13.84 62.1 100 214 P H
802.11b
4824 53.31 -0.69 54 69.12 3245 13.84 62.1 100 214 A H
CHO1
4824 55.35 -18.65 74 71.16 32.45 13.84 62.1 187 187 P \Y
2412MHz
4824 51.84 -2.16 54 67.65 32.45 13.84 62.1 187 187 A \Y,
4874 55.91 -18.09 74 71.55 32.55 13.92 | 62.11 205 178 P H
4874 53.23 -0.77 54 68.87 32.55 1392 | 62.11 205 178 A H
802.11b
7311 47.17 -26.83 74 57.73 37.24 15.25 | 63.05 100 0 P H
CH 06
4874 54.05 -19.95 74 69.69 32.55 1392 | 62.11 | 312 202 P \Y,
2437MHz
4874 51.13 -2.87 54 66.77 32.55 13.92 | 62.11 | 312 202 A \Y
7311 46.49 -27.51 74 57.05 37.24 15.25 | 63.05 100 0 P \Y
4924 53.38 -20.62 74 68.84 32.65 14.01 | 62.12 175 165 P H
802.11b 4924 50.56 -3.44 54 66.02 32.65 14.01 | 62.12 175 165 A H
CH 11 7386 46.24 -27.76 74 56.75 37.34 15.17 | 63.02 100 0 P H
2462MHz 4924 49.42 -24.58 74 64.88 32.65 14.01 | 62.12 100 0 P \Y
7386 45.66 -28.34 74 56.17 37.34 15.17 | 63.02 100 0 P V
4934 46.71 -27.29 74 62.15 32.67 14.01 | 62.12 100 0 P H
802.11b
7401 47.01 -26.99 74 57.51 37.36 15.16 | 63.02 100 0 P H
CH 12
4934 44.81 -29.19 74 60.25 32.67 14.01 | 62.12 100 0 P V
2467MHz
7401 46.65 -27.35 74 57.15 37.36 15.16 | 63.02 100 0 P \Y
4944 43.85 -30.15 74 59.25 32.69 14.03 | 62.12 100 0 P H
802.11b
7416 47.53 -26.47 74 57.95 37.38 15.21 | 63.01 100 0 P H
CH 13
4944 43.64 -30.36 74 59.04 32.69 14.03 | 62.12 100 0 P \Y
2472MHz
7416 46.83 -27.17 74 57.25 37.38 15.21 63.01 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C27 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.17 67.24 -6.76 74 51.8 27.41 18.31 | 30.28 | 299 | 207 P H
2388.96 52.37 -1.63 54 36.93 27.41 18.31 | 30.28 | 299 | 207 A H
* 2412 116.27 - - 100.74 27.47 18.34 | 30.28 | 299 | 207 P H
802.11g
* 2412 109.3 - - 93.77 27.47 18.34 | 30.28 | 299 | 207 A H
CHO1
2389.905 65.77 -8.23 74 50.32 27.41 18.32 | 30.28 | 101 159 P \Y,
2412MHz
2390 51.33 -2.67 54 35.88 27.41 18.32 | 30.28 | 101 159 A |V
* 2412 112.91 - - 97.38 27.47 18.34 | 30.28 | 101 159 P \Y,
* 2412 105.49 - - 89.96 27.47 18.34 | 30.28 | 101 159 A |V
2389.1 61.18 -12.82 74 45.74 27.41 18.31 | 30.28 | 255 163 P H
2388.68 46.29 -7.71 54 30.85 27.41 18.31 | 30.28 | 255 163 A H
* 2437 120.48 - - 104.86 27.54 18.35 | 30.27 | 255 163 P H
* 2437 112.98 - - 97.36 27.54 18.35 | 30.27 | 255 163 A H
2487.89 59.2 -14.8 74 434 27.67 18.38 | 30.25 | 255 163 P H
802.11g
2483.76 46.75 -7.25 54 30.96 27.66 18.38 | 30.25 | 255 163 A H
CH 06
2314.62 56.41 -17.59 74 41.29 27.22 18.21 | 30.31 | 104 | 131 P \Y
2437MHz
2389.94 45.12 -8.88 54 29.67 27.41 18.32 | 30.28 | 104 | 131 A |V
* 2437 115.77 - - 100.15 27.54 18.35 | 30.27 | 104 | 131 P \Y,
* 2437 108.34 - - 92.72 27.54 18.35 | 30.27 | 104 | 131 A |V
2484.74 56.8 -17.2 74 41.01 27.66 18.38 | 30.25 | 104 | 131 P \Y,
2485.51 45.08 -8.92 54 29.29 27.66 18.38 | 30.25 | 104 | 131 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C28 of C38
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* 2457 117.6 - - 101.91 27.59 18.36 | 30.26 | 235 297 P H
* 2457 110.59 - - 94.9 27.59 18.36 | 30.26 | 235 297 A H
2484.7 71.49 -2.51 74 55.7 27.66 18.38 | 30.25 | 235 297 P H
802.11g
2483.5 52.97 -1.03 54 37.18 27.66 18.38 | 30.25 | 235 297 A H
CH 10
* 2457 112.9 - - 97.21 27.59 18.36 | 30.26 101 122 P \%
2457MHz
* 2457 106.37 - - 90.68 27.59 18.36 | 30.26 101 122 A \%
2484.82 68 -6 74 52.21 27.66 18.38 | 30.25 101 122 P \%
2484.64 50.13 -3.87 54 34.34 27.66 18.38 | 30.25 | 101 122 A \%
* 2462 113.84 - - 98.13 27.6 18.37 | 30.26 | 318 204 P H
* 2462 107.06 - - 91.35 27.6 18.37 | 30.26 | 318 204 A H
2483.52 66.51 -7.49 74 50.72 27.66 18.38 | 30.25 | 318 204 P H
802.11g
2483.52 52.15 -1.85 54 36.36 27.66 18.38 | 30.25 | 318 204 A H
CH 11
* 2462 110.43 - - 94.72 27.6 18.37 | 30.26 101 157 P \%
2462MHz
* 2462 102.91 - - 87.2 27.6 18.37 | 30.26 101 157 A \Y,
2483.76 64 -10 74 48.21 27.66 18.38 | 30.25 | 101 157 P \%
2483.52 49.02 -4.98 54 33.23 27.66 18.38 | 30.25 101 157 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C29 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2467 110.89 - - 95.17 27.61 18.37 | 30.26 | 227 169 P H
* 2467 103.62 - - 87.9 27.61 18.37 | 30.26 | 227 169 A H
2484.12 70.79 -3.21 74 55 27.66 18.38 | 30.25 | 227 169 P H

802.11g
2483.52 53.04 -0.96 54 37.25 27.66 18.38 | 30.25 | 227 169 A H

CH 12

* 2467 107.52 - - 91.8 27.61 18.37 | 30.26 108 127 P \Y

2467MHz
* 2467 100.3 - - 84.58 27.61 18.37 | 30.26 108 127 A \Y,
2485.72 64.63 -9.37 74 48.84 27.66 18.38 | 30.25 108 127 P \Y
2485.48 48.67 -5.33 54 32.88 27.66 18.38 | 30.25 108 127 A \Y,
* 2472 109.79 - - 94.05 27.63 18.37 | 30.26 | 216 160 P H
* 2472 103.06 - - 87.32 27.63 18.37 | 30.26 | 216 160 A H
2487.32 72.07 -1.93 74 56.27 27.67 18.38 | 30.25 | 216 160 P H

802.11g
2485.32 52.37 -1.63 54 36.58 27.66 18.38 | 30.25 | 216 160 A H

CH 13

* 2472 106.77 - - 91.03 27.63 18.37 | 30.26 109 129 P \Y,

2472MHz
* 2472 99.38 - - 83.64 27.63 18.37 | 30.26 109 129 A \Y
2483.68 66.84 -7.16 74 51.05 27.66 18.38 | 30.25 109 129 P V
2483.52 49.01 -4.99 54 33.22 27.66 18.38 | 30.25 109 129 A V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30 of C38
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11g 4824 53.03 -20.97 74 68.84 32.45 13.84 62.1 177 242 P H
CHO1 4824 41.8 -12.2 54 57.61 3245 13.84 62.1 177 242 A H
2412MHz 4824 48.27 -25.73 74 64.08 32.45 13.84 62.1 100 0 P \Y
4874 56.46 -17.54 74 72.1 32.55 1392 | 62.11 100 216 P H
4874 46.7 -7.3 54 62.34 32.55 13.92 | 62.11 100 216 A H
802.11g
7311 48.53 -25.47 74 59.09 37.24 15.25 | 63.05 100 0 P H
CH 06
4874 54.46 -19.54 74 70.1 32.55 13.92 | 62.11 111 202 P \Y
2437MHz
4874 43.4 -10.6 54 59.04 32.55 1392 | 62.11 111 202 A \Y,
7311 46.6 -27.4 74 57.16 37.24 15.25 | 63.05 100 0 P \Y
4924 45.59 -28.41 74 61.05 32.65 14.01 | 62.12 100 0 P H
802.11g
7386 46.24 -27.76 74 56.75 37.34 15.17 | 63.02 100 0 P H
CH 11
4924 44.33 -29.67 74 59.79 32.65 14.01 | 62.12 100 0 P \Y
2462MHz
7386 46.07 -27.93 74 56.58 37.34 15.17 | 63.02 100 0 P V
4934 43.16 -30.84 74 55.67 32.67 14.01 | 59.19 100 0 P H
802.11g
7401 44.09 -29.91 74 50.71 37.36 15.16 | 59.14 | 100 0 P H
CH 12
4934 41.82 -32.18 74 54.33 32.67 14.01 | 59.19 100 0 P V
2467MHz
7401 43.72 -30.28 74 50.34 37.36 15.16 | 59.14 | 100 0 P \Y
4944 42.35 -31.65 74 54.82 32.69 14.03 | 59.19 100 0 P H
802.11g
7416 44.19 -29.81 74 50.73 37.38 15.21 | 59.13 100 0 P H
CH 13
4944 41.27 -32.73 74 53.74 32.69 14.03 | 59.19 100 0 P V
2472MHz
7416 44.44 -29.56 74 50.98 37.38 15.21 | 59.13 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C31 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.905 68.77 -5.23 74 53.32 27.41 18.32 | 30.28 206 326 P H
2390 52.99 -1.01 54 37.54 27.41 18.32 30.28 206 326 A H
802.11n * 2412 112.89 - - 97.36 | 27.47 | 1834 | 3028 | 206 | 326 | P | H
HT20 * 2412 105.27 - - 89.74 27.47 18.34 | 30.28 206 326 A H
CHO1 2389.8 64.19 -9.81 74 48.74 27.41 18.32 30.28 118 151 P \%
2412MHz 2390 50.51 | -3.49 54 3506 | 27.41 | 1832 | 3028 | 118 | 151 | A | V
* 2412 109.53 - - 94 27.47 18.34 30.28 118 151 P \%
* 2412 101.92 - - 86.39 27.47 18.34 | 30.28 118 151 A \%
2386.16 58.33 -15.67 74 42.9 274 18.31 30.28 228 168 P H
2389.8 46.38 -7.62 54 30.93 27.41 18.32 30.28 228 168 A H
* 2437 117.26 - - 101.64 27.54 18.35 | 30.27 228 168 P H
* 2437 110.02 - - 94.4 27.54 18.35 30.27 228 168 A H
802.11n 2485.37 59.47 |-14.53 74 4368 | 2766 | 1838 | 3025 | 228 | 168 | P | H
HT20 2483.55 46.46 -7.54 54 30.67 27.66 18.38 | 30.25 228 168 A H
CH 06 2389.8 57.45 -16.55 74 42 27.41 18.32 30.28 118 131 P \%
2437MHz 2389.94 4529 | -8.71 54 2984 | 2741 | 1832 | 3028 | 118 | 131 | A | V
* 2437 114.25 - - 98.63 27.54 18.35 30.27 118 131 P \%
* 2437 105.83 - - 90.21 27.54 18.35 30.27 118 131 A \%
2489.78 56.83 -17.17 74 41.03 27.67 18.38 30.25 118 131 P \%
2483.5 45.32 -8.68 54 29.53 27.66 18.38 30.25 118 131 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2457 116.43 - - 100.74 27.59 18.36 30.26 254 168 P H
* 2457 108.62 - - 92.93 27.59 18.36 | 30.26 | 254 | 168 A | H
802.11n 2483.8 71.94 | -2.06 74 56.15 | 27.66 | 18.38 | 30.25 | 254 | 168 | P | H
HT20 2483.5 49.98 -4.02 54 34.19 27.66 18.38 30.25 254 168 A H
CH 10 * 2457 111.01 - - 95.32 27.59 18.36 | 30.26 | 101 | 122 P |V
2457TMHz | * 2457 103.28 - - 8759 | 2759 | 1836 | 30.26 | 101 | 122 | A | V
2483.5 65.4 -8.6 74 49.61 27.66 18.38 | 30.25 | 101 | 122 P |V
2483.5 47.33 -6.67 54 31.54 27.66 18.38 30.25 101 122 A \%
* 2462 111.32 - - 95.61 27.6 18.37 | 30.26 | 220 | 189 P H
* 2462 103.44 - - 87.73 27.6 18.37 | 30.26 | 220 | 189 A | H
802.11n 2484.32 67.13 -6.87 74 51.34 27.66 18.38 30.25 220 189 P H
HT20 2483.52 51.92 -2.08 54 36.13 27.66 18.38 | 30.25 | 220 | 189 A | H
CH11 * 2462 106.75 - - 91.04 27.6 18.37 30.26 127 152 P \%
2462MHz | * 2462 99.03 - - 83.32 27.6 18.37 | 3026 | 127 | 152 | A | V
2484.56 62.42 -11.58 74 46.63 27.66 18.38 30.25 127 152 P \%
2483.52 48.21 -5.79 54 32.42 27.66 18.38 30.25 127 152 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 109.43 - - 93.71 27.61 18.37 30.26 223 166 P H
* 2467 101.67 - - 85.95 27.61 18.37 | 30.26 | 223 | 166 A | H
802.11n 2483.6 68.42 -5.58 74 52.63 | 27.66 | 1838 | 30.25 | 223 | 166 | P | H
HT20 2483.52 52.15 -1.85 54 36.36 27.66 18.38 30.25 223 166 A H
CH 12 * 2467 106.35 - - 90.63 27.61 18.37 | 30.26 | 112 129 P |V
2467TMHz | * 2467 97.73 - - 82.01 | 2761 | 1837 | 3026 | 112 | 129 | A | V
2485.8 64.56 -9.44 74 48.77 27.66 18.38 | 30.25 | 112 129 P |V
2483.52 48.86 -5.14 54 33.07 27.66 18.38 30.25 112 129 A \%
* 2472 109.24 - - 93.5 27.63 18.37 | 30.26 | 215 | 163 P H
* 2472 100.63 - - 84.89 27.63 18.37 | 30.26 | 215 | 163 A | H
802.11n 2484.84 69.97 -4.03 74 54.18 27.66 18.38 30.25 215 163 P H
HT20 2483.52 52.73 -1.27 54 36.94 27.66 18.38 | 30.25 | 215 | 163 A | H
CH 13 * 2472 104.65 - - 88.91 27.63 18.37 30.26 112 128 P \%
2472MHz | * 2472 96.62 - - 80.88 | 27.63 | 1837 | 3026 | 112 | 128 | A | V
2486.8 65.67 -8.33 74 49.87 27.67 18.38 30.25 112 128 P \%
2483.52 49.14 -4.86 54 33.35 27.66 18.38 30.25 112 128 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
802.11n

4824 48.06 |-25.94 74 60.93 | 3245 | 13.84 | 59.16 | 100 0 P | H
HT20
CH 01
4824 44.49 | -29.51 74 57.36 | 32.45 | 13.84 | 59.16 | 100 0 P |V

2412MHz
802.11n 4874 49.95 | -24.05 74 62.65 | 3255 | 13.92 | 59.17 | 100 0 P | H

HT20 7311 43.99 |-30.01 74 50.68 | 37.24 | 1525 | 59.18 | 100 0 P | H

CH 06 4874 48.47 |-25.53 74 61.17 | 3255 | 13.92 | 59.17 | 100 0 P |V
2437MHz 7311 4502 |-28.98 74 51.71 37.24 | 1525 | 59.18 | 100 0 P |V
802.11n 4924 48.22 |-25.78 74 63.68 | 32.65 | 14.01 | 62.12 | 100 0 P | H

HT20 7386 46.93 | -27.07 74 57.44 | 37.34 | 15.17 | 63.02 | 100 0 P | H

CH 11 4924 46.74 | -27.26 74 62.2 32.65 | 14.01 | 62.12 | 100 0 P |V
2462MHz 7386 46.88 |-27.12 74 57.39 37.34 | 1517 | 63.02 | 100 0 P |V
802.11n 4934 4541 |-28.59 74 60.85 | 32.67 | 14.01 | 62.12 | 100 0 P | H

HT20 7401 47.09 |-26.91 74 57.59 | 37.36 | 15.16 | 63.02 | 100 0 P | H

CH 12 4934 44.05 |-29.95 74 59.49 | 32.67 | 14.01 | 62.12 | 100 0 P |V
2467MHz 7401 46.76 | -27.24 74 57.26 37.36 | 15.16 | 63.02 | 100 0 P |V
802.11n 4944 4517 |-28.83 74 60.57 | 32.69 | 14.03 | 62.12 | 100 0 P | H

HT20 7416 46.38 | -27.62 74 56.8 37.38 | 15.21 | 63.01 | 100 0 P | H

CH 13 4944 43.65 |-30.35 74 59.05 | 32.69 | 14.03 | 62.12 | 100 0 P |V
2472MHz 7416 46.25 | -27.75 74 56.67 37.38 | 15.21 | 63.01 | 100 0 P |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
196.84 30.94 -12.56 43.5 46.61 14.94 1.74 32.35 - - P H
308.39 29.78 -16.22 46 40.33 19.34 2.55 32.44 - - P H
345.25 33.77 -12.23 46 43.18 20.26 2.79 32.46 - - P H
732.28 30.37 -15.63 46 30.78 27.7 4.37 32.48 - - P H
781.75 31.1 -14.9 46 30.88 28.2 4.41 32.39 - - P H
2.4GHz
893.3 35.22 -10.78 46 33.39 29.01 4.65 31.83 100 0 P H
802.11b
93.05 27.84 -15.66 435 44.18 15.03 1.01 32.38 - - P \Y,
LF
196.84 32.7 -10.8 43.5 48.37 14.94 1.74 32.35 - - P \%
341.37 32.83 -13.17 46 42.4 20.13 2.76 32.46 - - P \Y,
425.76 31.4 -14.6 46 37.98 22.75 3.19 32.52 - - P \Y,
770.11 30.34 -15.66 46 30.09 28.21 4.45 32.41 - - P \%
894.27 36.94 -9.06 46 35.1 29.01 4.65 31.82 100 0 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 C37 of C38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

: o ) Temperature : 20~25°C
Test Engineer : Jacky Hung, Austin Li and CR Liao
Relative Humidity : [50~60%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1 of D173

FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0 Horizontal Fundamental

1 @BuVim) Date: 20190426 J a8y Date: 20190426

90.0f ”\/ 90.0f
w il

Lot hert Ao b2 e B
500 0.0 st
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site :03CHI6-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :800521.02 Project 180052102
) @Buvim) Date: 2019.04.26 o 0B Date: 2019.04.26
1300 1300)
1200 1200) s
100) Y 10|
1000 ra 1000)
wd / 500
800 a0 |
700) 700 1
500 60| 5
509 — v 500 Lk ——
400) 0 g
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :1800521.02 Project 80052102

TEL : 886-3-327-3456 Page Number : D2 of D173
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0 Vertical Fundamental

A (@Buvim) Date: 20190426 el (9BuVim) Date: 20190426

00| 90|
800 200 PEAK 74|
700) 700

500 P IR
400 400
300 300
200 204
100 104
30 220, a0 7300, 00, za00. 15 00 o0 S0 o0 100 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition < PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
) @Buvim) Date: 2019.04.26 evel (@Buvim) Date: 2019.04.26
1300 1300)
1200 1200
1100 1100 1
1000 1004
909) 904
300) 800

700 700
509 60 i W
509 509 L ——

S SO S, AT RS e ——
400 B
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02

TEL : 886-3-327-3456 Page Number : D3 of D173
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1 (¢Buvim) Date: 2019.06.01 vel (@Buvim) Date: 2019.06.01
1300 1300
1200 1200
10| 1o
1000 / 1000
- A
70,0 700 \
500) 50.0fssaphradrmm
400 400
s00f 300
200 200
100 100
3102520, 7340, 700, 250, 240, 220, 2440, 2450 000 00, 500 700 1800 zio0 2300, Z500. 27, 000
Freauency (MiH2) Freauency (MHz)
site +03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project -800521.02 Project soos21.02
A (¢Buvim) Date: 2019.06.01 vel (@Buvim) Date: 2019.06.01
1300 1300
1200 1200
10| ol
1000 1000
s0d \ s0q
|
700 700
o o
s00) ; - s00) s e o ¥ — |
409 QT
300f 300
200f 200
100 100
25102320, 7340, 2560 250, 240, 220, 2440, 2450 000 00, 500 700 1800 Zi00 2300 Z500. 270, 000
Freauency (MHz) Frequency (MHa)
site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition AVG_54 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project 80052102 Project 800521-02

TEL : 886-3-327-3456 Page Number : D4 of D173
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Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Date: 2019-06-01

\
500 % 4
s
w
T

sie oscHiHy
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL

REW-I000000K+2 VBWES000.000KHz SW T:Auto
Detector +Peak

Peak poject +800521.02 Left blan
s
o
a0 ra
s00) N AVG_BE 54
oy
R

sie ocHiHy
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

{RBWHLO00.000KHz VBWEOO10KHz SWT Auto
Detector : Peak

Avg. Pt Bovs2L02 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

0 Vertical Fundamental

- Y

800 \ 800)

700f 700)

s00) 1 600 e
- R

500)

50,0 it A
400 400
s00f 300
200 200
100 100
3102520, 7340, 700, 250, 240, 220, 2440, 2450 000 00, 500 700 1800 zio0 2300, Z500. 27, 000
Frequency (Wi:) Frequency (M)
site +03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project -800521.02 Project soos21.02
A (¢Buvim) Date: 2019.06.01 vel (@BuVim) Date: 2019.06.01
1300 1300
1200 1200
10| s ol
1000 A 1000
s0.| / 90
300 80
A
500 60 W
s0q) o 50 5 O PO S R e
ol =5’ B e s e e
300f 300
200f 200
100 100
25102320, 7340, 2560 250, 240, 220, 2440, 2450 000 00, 500 700 1800 Zi00 2300 Z500. 270, 000
Frequency (Mi:) Frequency (MHa)
site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 VERTICAL Condition AVG_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project 80052102 Project 800521-02

TEL : 886-3-327-3456 Page Number : D6 of D173
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Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

00
.
oo
wd
w00 AN pEACBETE
—
ad e
wd
ey

site oacHIsHY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL

RBWI003000k2 VOWH3000.000KHz SWTAuta
Detector +Peak

Peak ot soosetoz Left blan
00
o
0] “
s0.0| \
Y
609y - AVG_BE 54
500) S
wd
ey

site oacHIsHY
Gonditin AV, BE. 54 3m 91200 1522 VERTICAL

RBWH000000K2 VBWO010KL 2 SWT-Auto
Detector : Peak

Avg. Pt Bovs2L02 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

A (@Buvim)

Date: 20190426 el (9B

100)
1000)

Date: 20190426

900 90
700) 00| L
500 60
mEmEE B e e s s e I
500 S0
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 524912493 245 2497, 7 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 205 Setting 1205
A (¢Buvim) Date: 2019.04.26 evel (@Buvim) Date: 2019.04.26
1300 1300
1200 1200
1M00=TAT ol
1000 1000
900 904
800 \ 80
00 e 00
609 G BE 54| e A 54
50 " e — s0q] P o e —
400 e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1205 Setting 205

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

0 Vertical Fundamental

1 ¢Buvim) Date: 2019.04.26 el (@BuVim) Date: 2019.04.25
1300 1300
1200 1200
1100 o)
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 . = 60 » J Nt S
e s e b oo
500 S0 0eress etk
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 455, 2491 2493 24552497, 7 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1205 Setting 1205
A (¢Buvim) Date: 2019.04.26 evel (@Buvim) Date: 2019.04.26
1300 1300
1200 1200
ool ol
100.0 ™\ 100.0)
a0 \ %0
800 80
g AWWZESNE g
0 \ WG BESE s0q o)
50 N s0q] =
400 L e =
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1205 Setting 205
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C
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Frequency (Miz) Freauency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 14 Setting 114
A (¢Buvim) Date: 2019.05.05 evel (@Buvim) Date: 2019.05.05
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Frequency (Miz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 114 Setting 14
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

1 ¢Buvim) Date: 2019.05.05 el (@BuVim) Date: 2019.05.05
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1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 14 Setting 114
A (¢Buvim) Date: 2019.05.05 evel (@Buvim) Date: 2019.05.05
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Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 114 Setting 14
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

0 Horizontal Fundamental
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Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 29 Setting 9
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Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 9 Setting 9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz
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Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 29 Setting 9
A (¢Buvim) Date: 2019.05.05 evel (@Buvim) Date: 2019.05.05
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site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 9 Setting 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
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Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :800521.02 Project 80052102
Setting 115 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C
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Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 115 Setting 115
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Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 115 Setting 15
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

0 Horizontal Fundamental
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Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
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site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO6 2437MHz - R
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

0 Vertical Fundamental

A (@Buvim) Date: 20190505 el (9BuVim)

"
800 800] f

PEAK ]
700 M 700 J l
i

Date: 20190505

500 et 604

509 ! pater

400 400

300 300

200 204

100 104

02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition < PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
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Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C
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Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1145 Setting 1145
A (¢Buvim) Date: 2019.04.26 evel (@Buvim) Date: 2019.05.03
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Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1145 Setting 145
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CH11 2462MHz
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Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-01 Project 800521-01
Sefting 1145 Setting 145
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CH12 2467MHz
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Frequency (Wiz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1105 Setting 1105
A (¢Buvim) Date: 2019.05.05 evel (@Buvim) Date: 2019.05.05
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Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1105 Setting 105
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C
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Frequency (Wiz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :800521-02 Project 800521-02
Sefting 195 Setting 95
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L
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Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR800521-02C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR800521-02C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. :

FR800521-02C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m
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Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

Date: 20190508

PEAK 74|

AVG 54

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

16
+PEAK_74 3m 9120D_1522 HORIZONTAL

6000, 16000, 20000,

4000 6000, 5000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

16-HY
4 3m 9120D_1522 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D46 of D173




ssamonas. FCC RADIO TEST REPORT Report No. :

FR800521-02C
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Report No.
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Report No. : FR800521-02C
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Report No. : FR800521-02C
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+Peak
+800521-02

| |
4 1 343) - a
e bk : bt e e e
29 it Y a4 b,
4 A 74 M/N "
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S I RN T TR T

Frequency (MH)

Site 03CH16-HY
Condition

Defector Peak
Project 80052102

QP 3m BILOG_47020806 VERTICAL
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

) (@Buvim) Date: 2019.05-14 1 (080 Date: 2019.05.14
1309 1300)
1200 1200) 4
1100 100
1009 1000)
s00 90|
300 a0 ek
700) 70|
09 M g e
o diantioed | e B
500 50,0 bbb
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site :03CHI6-HY site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :800521.01 Project :800521.01
Setting 1185 Serting 185
) @Buvim) Date: 2019.05-14 o 0B Date: 2019.05.14
1300 1300)
1200 1200)
P
1109 Fan 09
1000) ! 1000
s00 90|
800 a0
700) 700
o ! .
509 ———— 50| ]
400 e e e
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :800521-01 Project 80052101
Setting 1185 Setting 185

TEL : 886-3-327-3456 Page Number : D58 of D173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.14 el (@BuVim) Date: 2019.05.14
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PERK 74
700 700
500 60 |
- IR AU S T e b
500 S0
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 0. 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-01 Project 800521-01
Sefting Setting 1185
1 (¢Buvim) Date: 2019.05.14 evel (@Buvim) Date: 2019.05.14
1300 1300
1200 1200
10 ol .
1000 & 1000
900 904
800 80
700 700
P wg | -
500 1 50| | ———————e |
R — mi S PR Mo o
400
300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-01 Project 800521-01
Sefting 1185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

A (@Buvim) Date: 20190507 el (9BuVim) Date: 20190507

o oo
1o 1nd
s09 \ s

/

700 700| i

600 i 60 i | s
PSR "
500 1 0.0t LS
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 230, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1195 Setting 1195
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 e ol
1000 / 1000
900 904
800 80
700 700
500 60 i W
s0q) - s0q] gl e
e —
400 L e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1195 Setting 195

TEL : 886-3-327-3456 Page Number : D60 of D173
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ssamonas. FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

Date: 2019-05.07

PEAK_BE 74

2440, 250,

+03CH16-HY
+PEAK_BE_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHZ
+Peak

:800521-02

1195

2460,

0. 2470, 2850, 2490,
Frequency (MH2)

VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2019.05.07

AVG_BE_54]

2840, 250,
+03CHI6-HY
: AV6_BE_54 3m 91;
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

+Peak
:800521-02
1195

2% 2470, 2480, 2490, 2500

0.
Frequency (MiHz)

200_1522 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

A (¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 /\ 1000
o A\
800/ \\ 200/ PEAK 74|
700 t 700
0 ’ o PO N e e el o R E e
500 50.0fprbs AR et
400 400
300 s00f
209 200
100 100
3102320, 340, = 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1195 Setting 1195
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
90.0) f 00|
800 80
700 \ 700
500 60 W
500 7 504 f EE——
A S ——— S B e
400 L e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1195 Setting 195

TEL : 886-3-327-3456 Page Number : D62 of D173
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

100
100.0| /—/N\\\
90.0 \
w
60.0| 1
p
s

T L I L I

eency
ste oacHeHY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
REWI003000k2 VOW-3000000KHz SWTAuto
Detector : Peak
Peak ot s0052107 Left blan
Gog 1199
00
100.0| /‘/\/\
90.0f A
609 ka\ AVG_BE 54|
i §
o
ey
site oacHsHY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. et 60052102 Left blan

Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

) @B Date: 2019.05.14 el (@BuVim) Date: 2019.05.14
1300 1300)
1200 1200)
1100 1100
1000 1004)
909) 904
o0y PR BE 74 00 PERK 74
704 \ ] d
o T ‘” o ISR B e R b S
500 500 ermiennn
400 400
300 300
200 204
100 104
460 2463.2465.2467 2469 2471 o, 469.2491 2493, 2495.2457. 2 000 To0 S0 o0 Te00 Zon 200 2600 Z700. 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project +800521-01 Project 800521-01
Setting 1195 Seting 1195
) @Buvim) Date: 2019.05.14 evel (@Buvim) Date: 2019.05.14
1300 1300)
1200 1200

700
600) AVG_BE 54| 60| AVG 54
500 o 509 =

400 L e B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-01 Project 800521-01
Sefting 1195 Setting 195

TEL : 886-3-327-3456 Page Number : D64 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

) @B Date: 2019.05.14 el (@BuVim) Date: 2019.05.14

1300 1300)

1200 1200)

1100 1100

1000 1004)

909) 904

o0y PR BE 74 00 PERK 74

700) 704

|
509) 604
R NS TS S B UV Y T e i

500 50,0 b

400 400

300 300

200 204

100 104

460 2463.2465.2467 2469 2471 o, 465.2491 2493, 24552457, 2 000 To0 S0 o0 Te00 Zon 200 2600 Z700. 3000
Frequency (Wiz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition < PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project +800521-01 Project 800521-01
Setting 1195 Seting 1195
) @Buvim) Date: 2019.05.14 evel (@Buvim) Date: 2019.05.14

1300 1300)
1200 1200
1100 1100
1000 T 1004

\/V\/\ AVG_BE_54] 609 AVG 54
500 =

N 504 o e |
400 B e Bl e
300 300
200 200
109 100
7460 2463.2465.2467.2469.2471. o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +800521-01 Project 800521-01
Sefting 1195 Setting 195

TEL : 886-3-327-3456 Page Number : D65 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

1 Horizontal Fundamental

A (@Buvim) Date: 20190507 el (9BuVim) Date: 20190507

90|
800 PERK_BE 74 200 PEAK 74|
700) 700
B
s00)

60 PP
500 PO O
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 14 Setting 114
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 T TN 1000
00 904
800 80
700 700
w0 [ -
500 e i B g s s | 50| ]
400 ap g
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 114 Setting 14

TEL : 886-3-327-3456 Page Number : D66 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

1 Vertical Fundamental

A (@Buvim) Date: 20190507 el (9BuVim) Date: 20190507

1000
900 / 904
209 e BE 74 sy peRC7a

700) \\MW 700
s00) wl 600)

T PRI RPN A AR ORI P porvors LA
500 [ U e ————
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 14 Setting 114
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
~—
snal LT o 904
a0 \ a00)
700 \ 700
500 60
G BE 54| A 54
. APENENE ad = =
—
400 Y
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 114 Setting 14

TEL : 886-3-327-3456 Page Number : D67 of D173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 /_/\_,\\\ 1000
900 < 90
209 PEAK_BE 74 00 PERK 74
700 700
el — - AN S—
s e ¥
500 s0f
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 29 Setting 9
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 AN 80
iy N 704
500 = =, 50 e
5 e e Y . s S N R U PP e
400 g
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 00 500, 1700, 200 200 2600 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 9 Setting 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

1 Vertical Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 1000
900 T 90
209 PEAK_BE 74 00 PERK 74
700 700
609 S 60 st
500 S0
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 29 Setting 9
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 //\« 904
800 80
70,0 / 70.0|
5o N 504 | e e
400 Y e e =
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 9 Setting 9

TEL : 886-3-327-3456 Page Number : D69 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

iy o 200027 s o
w0 w0
) 10
0o g
10 0
w00 o0
09 80 PERK 74
700 70, \
o0l ] s00) J ! -
w09
P 10d
00 200
200 00
109 T0d
oz E e e T L LIS e = e Y
Fromocy ) Heawncy
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
RBWHIO00.000KHz VBW-2000000KH 2 SWTAuto REWATO00 000K+ 2 VEW-4000.000KHz SWT-Auto
Detector :Peak Detector Peak
Peak Project :800521.02 Project :800521-02
Sotng 145 Serting 15
i p— s pe——
w0 0
w0 10
g g
100.0| | 100.0|

%09 %0g
500 w0
700 700
609 %0g I e

400) — B e R

300 300

200 20|

100 100)

510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :800521.02 Project 80052102

Setting 145 Setting 145

TEL : 886-3-327-3456 Page Number : D70 of D173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019.04.27 el (@BuVim) Date: 2019.04.27
1300 1300
1200 1200
110 o)
1000 — 1000
900 90
209 ) PERK 74
700 700
500 60
s - -
500 S0
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting : Setting 1145
1 (¢Buvim) Date: 2019.04.27 evel (@Buvim) Date: 2019.04.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 60 W
509 ~ 50| —+ 1 B e ——— |
400 Y e e R
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1145 Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g Ch02 2417MHz

Horizontal

Fundamental

) @Buvimy Oate: 2010.05.31 v @Buvim) Date: 2019.05.31
1300 1300
1200 1200 .
1100 o)
1000 1000
504 . 904
800] W s00)
W, PRk 74
700 ’ N 700
o - wd
500 Phrohe e D R P P S e * i
400 400
300 309
200 20
100 109
FEFTTN =0 Ty 70 700, 73, T T L [ = R EC
roquency (i) Froquency (WHa)
site £ 03CHI6-HY site 03CHI6-HY
Condition  :PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project +800521-02 Project 800521-02
Setting 175 Setting 175
) @Buvimy Date: 2010.05.31 v (030 Date: 2019.05.31
1300 1200
1200 1200
oy 10
1000 1000
500 904
500 904
700 - 700
e0g) 60g )
e i s e E——— 504 e I
I T
100 g
309 209
200 200
100 109
0T, oo, 760, 00 P %, EOT: T R [ R = R =) D
roquoncy () Froquency (WHa)
site +03CHI6-HY site 03CHI6-HY
Condition  : AVG_BE_54 3m 9120D>_1522 HORTZONTAL Condition AV6_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Defector Peak
AV g Project :800521-02 Project 800521-02
. Setting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g Ch02 2417MHz

Vertical

Fundamental

) @Buvimy Oate: 2010.05.31 v @Buvim) Date: 2019.05.31
1300 1300
1200 1200
1100 o) :
1000 1000
504 904
500 "y 400 T
700 . 700
o N A e el %""w o
b
50 P AR
400 400
300 309
200 20
100 109
FEFTTN =0 Ty 70 700, 73, T T L [ = R EC
roquency (i) Froquency (WHa)
site £ 03CHI6-HY site 03CHI6-HY
Condition  :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project +800521-02 Project 800521-02
Setting 175 Setting 175
) @Buvimy Date: 2010.05.31 v (030 Date: 2019.05.31
1300 1200
1200 1200
oy 10
1000 1000
%00 ( s0d
500 904
700 700
e0g) 60g )
s0d — | sad 7
100 B B e e e
309 209
200 200
100 109
0T, oo, 760, 00 P %, EOT: T R [ R = R =) D
roquoncy () Froquency (WHa)
site +03CHI6-HY site 03CHI6-HY
Condition  : AVG_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Defector Peak
AV g Project :800521-02 Project 800521-02
. Setting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019-05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
.
110 o)
1000 \ 1000
900 90
700) it 700 1 \\M
500 oot 60 "
e A WWW
500 L
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 el ol
1000 \ 1000
900 904
\
800 80
700 // 700
500 — 60 \ W
500 504 B
O I R—— ——r— N SRR IR s v =
400 g
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

0
110.0] %’\
0
wwy AT
800 m\,_v PEAK_BE 74
b MW""""W%MW
- -
a
s
S
s
st oaaiey
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL
ROWHO00000KH VEWH000000K+ 2 SWT Auto
Detector :Peak
Peak ot so0szL0z Left blan
0
1000 \\
.
800) \\\
60.0 \‘\
— 5
50| T
.
s
e sy
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. o 80052102 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental

A (@Buvim) Date: 20190507 el (9BuVim) Date: 20190507
1300) 1300
1200) 1200
100) |

809 AT 809 | PERICTA
70 0 70d i \
w il «d .

500 500t
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 60 W
509 T 504 [EES———
o[ L e R R
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02

TEL : 886-3-327-3456 Page Number : D76 of D173
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

1o

M00]_mnin

wno

o

300 Mm‘w PEARBE 72

500 M”“memﬂw

o s

o

e weme W @ e

ey

sie a6y

Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL

RBWHT000 000K3 2 VOWE3000.000KHz SWTAuto
Detector : Peak
Peak A Left Blan

1o

o

700) \\

600) L AVG_BE 54|

509 e—

o
ey

sie oacHis Y

Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. et 80052102 Left Blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g Ch10 2457MHz

Horizontal

Fundamental

) (BuVim) Date: 20190531

v @Buvim) Date: 2019.05.31
1300 1300
1200 . 1200
1100 o) e
o . b — “\
504 904
‘ wa\/ MA
a0 PERK 74 w0 e, PEAK_BE_74
o 0 L
b B | — SRR
- 509
400 400
300 309
200 20
100 109
G0 70 W00 70n 106 Zioa  Z0o 00 Zioa E) 7 750, 750, B0 760, 750, E:
Freauency iz} Froquency ()
site £ 03CHI6-HY site 03CHI6-HY
Condition  :PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_BE_74 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project +800521-02 Project 800521-02
Setting ‘18 Setting 18
) @Buvimy Date: 2010.05.31 v (030 Date: 2019.05.31
1300 1200
1200 1200
oy 10
1000 1000 e \\
500 904 J
500 e
700 709
e0g) WeE 609 e BE 54
509 1 s0g ——
—
0 404
309 209
200 200
100 109
G0 o0 W00 w0 Te00 Zion 700 200 0D E) T 750, 760, D T80, 700, E:
Froquency (Hz) Frequency (b
site +03CHI6-HY site 03CHI6-HY
Condition  : AVG_54 3m 9120D_1522 HORTZONTAL Condition AV6_BE_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Defector Peak
AV g Project +800521-02 Project 800521-02
. Setting ‘18 Setting 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g Ch10 2457MHz

) @Buvimy Date: 2010.05.31 v @Buvim) Date: 2019.05.31
1300 1300
1200 1200
|
1100 o)
T p——
1000 1 1000 yau
504 il 904 5
w09 PR sogiet g e o T
700 704 o,
o I Se———— s S rv—
S0 ettt wd
400 400
300 309
200 20
100 109
G0 70 W00 70n 106 Zioa  Z0o 00 Zioa E) 7 750, 750, B0 760, 750, E:
Freauency iz} Froquency (WH)
site £ 03CHI6-HY site 03CHI6-HY
Condition  :PEAK_74 3m 9120D_1522 VERTICAL Condition PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project +800521-02 Project 800521-02
Setting ‘18 Setting 18
) @Buvimy Date: 2010.05.31 v (030 Date: 2019.05.31
1300 1200
1200 1200
oy 10
1000 1000 ——
Y by Y 4 S
500 | 904 v
700 / 700
e0g) WeE 609 e BE 54
509 s0g  E——
T
P 404
309 209
200 200
100 109
G0 o0 W00 w0 Te00 Zion 700 200 0D E) T 750, 760, D T80, 700, E:
Froquency (Hz) Froquency (W)
site +03CHI6-HY site 03CHI6-HY
Condition  : AVG_54 3m 9120D_1522 VERTICAL Condition AV6_BE_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Defector Peak
AV g Project :800521-02 Project 800521-02
. Setting ‘18 Setting 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

1 ¢Buvim) Date: 2019.04.27 el (@BuVim) Date: 2019.04.27
1300 1300
1200 1200
PP o o A o)
1000 1000
900 90
704 WW 70 J
s00) B e S — 60 T
it bbb oA
00 S0 0t
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 55,2491 2493 24552497, 7 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1155 Setting 1155
A (¢Buvim) Date: 2019.04.27 evel (@Buvim) Date: 2019.04.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
609 e G BE 54| e A 54
500 S 504 = E————
400 Y e e S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1155 Setting 155

TEL : 886-3-327-3456 Page Number : D80 of D173
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

1 ¢Buvim) Date: 2019.04.27 el (@BuVim) Date: 2019.04.27
1300 1300
1200 1200
1100 o)
1000 "‘“'“’“‘*v\ 1000
900 90
100 \M e w9 w7
700 700 f
—— i ettt
500 S0
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1155 Setting 1155
A (¢Buvim) Date: 2019.04.27 evel (@Buvim) Date: 2019.04.27
1300 1300
1200 1200
10 ol
1000 1000
wuﬂ/\ 90.0)
800 80
700 700
609 — G BE 54| e I A 54
500 S H 50 I
400 B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 w00 1500, 1700, 2100 200 2800 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
1100 . o)
1000 1000
900 90
209 L PEAK_BE 74 00 PERK 74
el = =
700 oo 700
50 R SO I T 60 b | SRt
500 S0
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1105 Setting 1105
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 \ 904
800 5 80
700 \ 700
609 - G BE 54| e A 54
50 eSS e s0q] —
e
400 g
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 w00 1500, 1700, 2100 200 2800 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1105 Setting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
100.0] g mmstas st 1000
a0 . s0d
209 PEAK_BE 74 00 PERK 74
700 5 700
o0 LT sodl L -
M s o PO P Y SO WP B e et
500 s0f
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1105 Setting 1105
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
m/_\’_ﬁ 904
800 80
700 \ 704
500 N ] 504 o s == ]
400 ap g -
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1105 Setting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

Horizontal

Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 1000
- // m«*\ o
w0l PEAK BE T2 a0 seRic 7
b LT
609 v 60 IS e e | A
500 0.0y
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 195 Setting 195
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 e O N 904
wol |/ \ w00
609 / G BE 54| e A 54
509 — 504 | E————
I SO IS B oo =
400 ap g
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 195 Setting 95

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

Vertical

Fundamental

) @B Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1009 b A 1000
soaf N s0d
7001 \Lm 700
509 B 600 o o
A |ttt i
500 s0f
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting Setting 195
) @Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 T T 904
o/ w00
700 // 700
eool1f G BE 54| e A 54
sool I 504 ) | Se—————
-+ i s o R e =
400 B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 195 Setting 95

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal Fundamental

) (@Buvim) Date: 2019.04.30 1 (080 Date: 2019.04.30
1309 1300)
1200 1200) ;
1100 - 100
1009 1000)
s00 90|
09 809 PEAK 74
700 704 t
o - oY [a———
500 500 b
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site :03CHI6-HY site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :800521.02 Project 1800521-02
Setting 1 Serting 14
) @Buvim) Date: 2019.04.30 o 0B Date: 20190430
1300 1300)
1200 1200)
1109 09
1000 — 1000)
s00 90|
800 a0
700) 700
o0d - %09 i A5t
509 ——— 50| ——— —
400 P
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :800521.02 Project 80052102
Setting :14 Setting 14

TEL : 886-3-327-3456 Page Number : D86 of D173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

A (@Buvim) Date: 20190430

el (@Buvim) Date:2019.04.30
1300 1300
1200 1200
110 o)
1000 e 1000
a0 / s0q)
200 w09 PERK 74
700 700
600 60 bt
d wWWMW”‘WWMN"”‘J e
500 S0
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 14 Setting 114
1 (¢Buvim) Date: 2019.04.30 evel (@Buvim) Date:2019.04.30
1300 1300
1200 1200
10 ol
1000 = 1000
900 904
800 80
700 700
500 60 W
s0q) = = s0q] — e
400 LY e e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 114 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 Ch02 2417MHz

1 Horizontal Fundamental

1 (@Buvim) Date: 20190531 vel (dBuVim) Date: 20190531

1300 1300
1200 1200

1100 10|
1000 1000
900 900

sy

700 Y \"‘Mm 704

60 o0l

cp et st prweL "

10 104

300 20

200 20

100 10

0720, 0. 760, 7385 7300 D 740 78 o oo T oo foo. 200 B 0o 2000 E
roquency (i) Frequency ()
site £03CHI6-HY Site 03CH16-HY
Condition :PEAK_BE_74 3m 91200,_1522 HORTZONTAL Condition PEAK_74 3m 91200_1522 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  :Peak Detector Peak
Pe ak Project +800521-02 Project 800521-02
Setting 7 Setting 17
) @Bum) Date:2019.0531 vl Date: 20190531

130 1300
1200 1200

1) o)
1004 P 1004

%0 | s0d

700 / 700/

s00f 600)

5 54
500 i 500 =
[ O —— 1 E—
400 O
300 304
200 200
100 100
02320, 7540, 7360, 2580 2400, . 2440, 2 000 00 4500 4700 4900 700 700 7500 2700 EC
Frequency (HHa) Frequency (HHa)
site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g Project :800521-02 Project 800521-02
. Sefting 17 Setting 7
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 Ch02 2417MHz

) @Buvimy Oate: 2010.05.31 v @Buvim) Date: 2019.05.31
1300 1300
1200 1200
1100 o) 1
1000 1000
504 904
500 400
PRk 74
oo W«% od
600 60 e
O s ol
400 404
300 309
200 20
100 109
FEFTTN =0 Ty 70 700, 73, T T L [ = R EC
roquency (i) Froquency (WHa)
site £ 03CHI6-HY site 03CHI6-HY
Condition  :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Pe ak Project +800521-02 Project 800521-02
Setting 17 Setting 17
) @Buvimy Date: 2010.05.31 v (030 Date: 2019.05.31
1300 1200
1200 1200
oy 10
1000 e 1000
500 904
500 904
700 700
e0g) 60g )
500 g s0d ——————
Y I A N N
100 B
309 209
200 200
100 109
0T, oo, 760, 00 P %, EOT: T R [ R = R =) D
roquoncy () Froquency (WHa)
site +03CHI6-HY site 03CHI6-HY
Condition  : AVG_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Defector Peak
AV g Project :800521-02 Project 800521-02
. Setting 17 Setting 17

TEL : 886-3-327-3456 Page Number : D89 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Horizontal Fundamental

) @B Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300)
1200 1200)
1109 1100
1000 1004)
909) 904 {
700 704 1
] e L A W—
| s oot
509 500
400 400
300 300
200 204
100 104
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (HH:) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition + PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Setting 120 Seting 120
) @Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300)
1200 1200

~
1000) | 1000
900) 900
s00) 800)

700 / 700
500 60

A 54
500 — 504 = = =
R DY S— b S NSO I B S—
400 g
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 120 Setting 20

TEL : 886-3-327-3456 Page Number : D90 of D173
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1o
wno
o
w00 BT PEAKCBE 7
700 M\ T
600) et it
o
o
e @R W @R me
eency
ste oacHeHY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
RBWI003000k2 VOW-3000000KHz SWTAuto
Detector +Peak
Peak ot s0052107 Left blan
Setting 20
1o
os|_
1000 /—Vﬁ
o C
00 \
60.0| \\
4 T
500 s
o
ey
sie oacHis Y
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. et 60052102 Left blan
Setting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

) @B Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300)
1200 1200)
1109 1100
1000 1004)
909) 904
200 w09 PERK 74
00| 00| w/ \QM
500 P 604 R S
L U e Pt B et st
400 400
300 300
200 204
100 104
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition < PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Setting 120 Seting 120
) @Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300)
1200 1200
1100 1100
1000 ™ 1004
909) / 904
|

s00) 600 )
50.0) 1 50| N

400 apgp T

300 300

200 200

109 100

3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02

Sefting 120 Setting 20

TEL : 886-3-327-3456 Page Number : D92 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190507

PERCBETA
el g

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak :;T:ctvw ootz Left Blan k

Sefting 120

A (@BuVim) Date: 2019.05.07

709
609 AVG_BE_54]

109

Site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector

AVg . Project ;E?oksz]roz Left Blan k

Sefting

TEL : 886-3-327-3456 Page Number : D93 of D173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 Ch10 2457MHz

Horizontal

Fundamental

1 (@Buvim) Date:2019.05.31 evel (4Buvim) Date: 2019.05.31
1300 1300
1200 1200 T
1o o
1000 1000
904 " 904
a00] Py PEAK BE 74 w09 peRk 74
700 - 700
s00) | 60 i R
500 50,0kttt ot e N
400 409
300 304
20| 200
100 00
7 250 260 20 280, 2250, 7500 000 00 500 700 1900 Z0D 7300 2500 270 000
Frequency (HH2) Frequency (HH)
site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project +800521-02 Project 80052102
Sefting 175 Setting 175
1 (¢Buvim) Date: 2019.05.31 vel(@BuVim) Date: 2019.05.31
1300 1300
1200 1200
10| o)
1000 1000
s0.f 90
200 4 80
— S
700 — 700
609 VG BE 54 e W6 54
50| 504 e —— |
i S v —
400 B e R A
300f 300
200f 200
100 100
2440 2450, 2060 270 50, 240, 7500 000 00, 500 700 1800 Zi00 2300 2500, 270, 000
Froquency (Miz) Frequency (HHa)
site +03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition AVG_54 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project 80052102 Project 800521-02
Sefting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 Ch10 2457MHz

Vertical

Fundamental

1 (6Buvim) Date: 2019.0531 vel (@BuVim) Date: 2019.05.31
1300 1300
1200 1200
10| — o)
104 7 i 100
Y \
soofyyne Mg SR 7 s0q) PERICTA
700 700
1
500 - 60 T .
50 50
400 40
s00f 300
200 200
100 100
440 2450, 2060, 270 2480, 240, 2500 000 500, 150, 900 2100 2300 2600, 2700, 000
Frequency (Wi:) Frequency (M)
site $03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project +800521-02 Project 800521-02
Sefting 175 Setting 175
A @Buvim) Date: 2019.05.31 vel(@BuVim) Date: 2019.05.31
1300 1300
1200 1200
10| o)
1000 e 1000
s0.f 90
200 80
700 700
50| S 504 s B | (m———
400 Y e S R S
300f 300
200f 200
100 100
2440 2450, 2060 270 0. 240, 7500 000 500, 150, Zi00.  z00. 2500 2700, 000
Froquency (Miz) Frequency (HHa)
site +03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AVG_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project 80052102 Project 800521-02
Sefting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D95 of D173



ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 ¢Buvim) Date: 2019.04.30 el (@BuVim) Date:2019.04.30
1300 1300
1200 1200
FEL A S o)
1000 \ 1000
900 . 90
300) sl o PEAK BE 74 500 PR
700 700
500 s, 60
X !
e LR YOSy R s P o e
500 500{ur
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 115 Setting 115
A (¢Buvim) Date: 2019.04.30 evel (@Buvim) Date:2019.04.30
1300 1300
1200 1200
10 ol
mnn’\kﬁ 1000
900 904
\
700 700
\\»\
609 = G BE 54| e A 54
500 —— 504 i E———
400 B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 115 Setting 15

TEL : 886-3-327-3456 Page Number : D96 of D173
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

1 ¢Buvim) Date: 2019.04.30 el (@BuVim) Date:2019.04.30
1300 1300
1200 1200
110 o)
"
1000 1000
900 WM\‘\M 90
800 800
PEAK_BE 74 PERK 74
700 LTV, i 700) !
600 [ - 60 - ]| e————
500 S0
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 115 Setting 115
A (¢Buvim) Date: 2019.04.30 evel (@Buvim) Date:2019.04.30
1300 1300
1200 1200
10 ol
1000 1000
e
900 j 904
800 80
709 \ 700
609 — G BE 54| e | A 54
500 e 500) —
400 Y e B A
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 115 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D97 of D173



ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

1 Horizontal Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 —— o)
(- bt
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 . 700
500 B R e 60
508 50,0ttt g
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1105 Setting 1105
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
w0 \q Ciias w0 s
50.) T 50,0 T ——
S R RS I v
400 g
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1105 Setting 105
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 1000
900 ~\‘\\ 90
209 \ PEAK_BE 74 00 PERK 74
700 700
609 R S ———————— 60 v L
500 S0
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1105 Setting 1105
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
B e S e e 904
800 80
700 700
09 p LS w0 s
500 I 504 ]
400 g
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1105 Setting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal

Fundamental

) @B Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
e
oy = 5 e 1000
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500 ol g o 60 st
=1 RPN SR e
500 [y RU—————
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 29 Setting 9
) @Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
O e e i | sos
800 80
700 700
coof G BE 54| e A 54
500 N e e - 504 % Im—
400 B R
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 9 Setting 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Vertical Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 1000
e ——
900 / . 500
o0l W 700
o0l bl s00)
AT R e RO e T
500 50,0 atsmtieci bt A
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 29 Setting 9
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 o 904
ool 80
i \
oo/ \ G BE 54| e A 54
soof/ 504 R R e = B ——
400 g
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 9 Setting 9
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ssamonas. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

A @Buvim) Date: 2010.05.08 A 0B Date:2010.05.08
1300 1300
1200 1200
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000 4000, 6000 8000, 10000 17000, 14000, 16000, 18000, 20000 22000. 250 000 4000, G000, 8000 10000, 12000 14000, 16000, 18000, 70000, 22000 25000
Frequency (HHz) Frequency (MH)
site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector +Pea
Project :800521.02 Project 800521-02
Sefting 1185 Setting 1185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 20190430 el (9BuVim)

Date: 20190430
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Frequency (MHz) Frequency (MiHz)

)

+03CH16-HY Site $03CHI6-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 VERTICAL

Detector

+Peak Peal
:800521-02 Project 80052102

Setting 195

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A (@Buvim) Date: 20190508 el (9BuVim) Date: 20190508
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Frequency (MH2) Frequency (MHz)

site +03CH16-HY Site $03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peal
Project :800521-01 Project :800521-01
Setting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-05.08

PERK 74

AVG 54

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000, 26000, 32000 36000, 4001
Frea

site
Condition
Detector
Project
Serting
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Frequency (MHz)
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Condition +PEAK_74 3m 9120D_1522 VERTICAL
Detector Peal

Project 80052102

Setting 14

32000, 36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-05.08

PERK 74
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Condition +PEAK_74 3m 9120D_1522 VERTICAL
Detector Peal

Project 80052102

Setting 9

32000, 36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. :

FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 201905.08 2 a8y Date: 2019.05.08
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Fiequency (MHz) Frequency (M)

Site +03CHI6-HY Site $03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector +Peal
Project :800521-02 Project 800521-02
Setting 1145 Setting 1145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 20190508
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25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz
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Vertical

Peak

Avg.
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH12 2467MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20190508 el (9BuVim) Date: 20190508

1300) 1300
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Frequency (MHz) Frequency (MiHz)

site +03CH16-HY Site $03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peal
Project :800521-02 Project 80052102
Setting 1105 Setting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH13 2472MHz
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Vertical
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Avg.
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25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR800521-02C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal

Vertical

Peak
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH12 2462MHz

Horizontal Vertical

Peak

Avg.
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Project 80052102
Setting 105
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

A gBuVim) Date: 2019-05.08 el (@Buvim) Date: 2019.05.08
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site +03CHI6HY site $03CHI6-HY
Condition +PEAK_74 3m 9120D_1522 HORTZONTAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
Detector +Peak Detector Peal
Project :800521-02 Project +800521-02
Serting 9 Setting 9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)
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2.4GHz 2400~2483.5MHz
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Project :800521-02 Project 800521-02

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

) (@Buvim) Date: 2019.05-14 1 (080 Date: 2019.05.14
1309 1300)
1200 1200)
1100 100
1009 1000)
s00 90|
300 a0 ek
700) '\/ 70| I
500 5 600 J e
500 s
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site :03CHI6-HY site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :800521.02 Project :800521-02
Setting 1195 Serting 195
) @Buvim) Date: 2019.05-14 o 0B Date: 2019.05.14
1300 1300)
1200 1200 T
1100 / ea 00|
1000 1000)
s00 90|
800 a0
700) 700 f
500 60| 1 5
500 — 50 HE =
00 B
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :800521.02 Project 80052102
Setting 1195 Setting 195

TEL : 886-3-327-3456 Page Number : D118 of D173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

0+1

Vertical

Fundamental

1 ¢Buvim) Date: 2019-05-14 el (@BuVim) Date: 2019.05.14
1300 1300
1200 1200
;
110 o)
1000 /7 1000
900 90
209 ) PERK 74
700 700
9 9 e e ekt e
4 B e
500 S0.0{rempdbie bt
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1195 Setting 1195
1 (¢Buvim) Date: 2019.05.14 evel (@Buvim) Date: 2019.05.14
1300 1300
1200 1200
10 ol 1
1000 1000
900 904
800 80
700 700
500 60 i W
500 1 50| ]
PSS = ——— e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 w00 1500, 1700, 200 200 2600 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

0+1

Horizontal

Fundamental

A (¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 1000
900 / 90
800/ . 200/ PEAK 74|
700 M/ \ 700
B e A bl
508 50 bW
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1195 Setting 1195
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
500 \ 904
800 80
04 x 04
500 60 i ]
50 R s00) ]| e—
400 ] g N NSO S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1

Horizontal Fundamental

A (@Buvim)

Date: 2019-05.07

‘m/,,\\\
900
800) PEAK_BE 74
700) e

o

2o
o
ecnc i
sre sy
Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL
L TO00 00067 VW 3000000K 17 SWTAta
Detector :Peak
Peak ot s0052107 Left blan
s
-
wd el
100.0| N
s
. Vs
a0 - .
o
Fenc i
sre sy
(Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. o 80052102 Left blan
Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

0+1

Vertical

Fundamental

A (¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
900 \ 90
200 w09 PERK 74
700 00| 1
5001 — Y 60 - .
500 S0
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 2. 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1195 Setting 1195
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
|
500 60 W
oo - — - 500 1= ]
400 Y e R e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1

Vertical

Fundamental

100

g N

el / \

209 \ PEAK_BE 74

\,\V

60.0 BN

p

s

T L I L I

eency

ste oacHeHY

Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL

REWI003000k2 VOW-3000000KHz SWTAuto
Detector : Peak
Peak ot s0052107 Left blan

Gog 1199

00

o

100.0| /

o

o ) AVG_BE 54

i

o
ey

site oacHsHY

Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. et 60052102 Left blan
Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

0+1

Horizontal

Fundamental

1 ¢Buvim) Date: 2019.04.30 el (@BuVim) Date:2019.04.30
1300 1300
1200 1200
100 o)
1000 1000
900 90
09 = PEAK_BE 74 00 PERK 74
700 \m 700
bl | N | —
T N e
500 Y mmpmenm——
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1195 Setting 1195
A (¢Buvim) Date: 2019.04.30 evel (@Buvim) Date:2019.04.30
1300 1300
1200 1200
100 ol
1000 1000
900 904
700 \/ 700
609 G BE 54| e A 54
s0d g sad i
400 Y e e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

1 ¢Buvim) Date: 2019.04.30 el (@BuVim) Date:2019.04.30
1300 1300
1200 1200
00—l o)
1000 1000
900 90
800 \ PEAK BE 74 00 PERK 74
700 e 700
VTS ; o
B oo et s e e v e .
500
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1195 Setting 1195
A (¢Buvim) Date: 2019.04.30 evel (@Buvim) Date:2019.04.30
1300 1300
1200 1200
100l ol
1009 /\ 1004
900 904
800 80
700 — 700
\/ BRSNS |
609 G BE 54| e A 54
500 ] 50| N SO s | | | —————
400 Y e e R e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02
Sefting 1195 Setting 195

TEL : 886-3-327-3456 Page Number : D125 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 e o)
1000 > 1000
i ™
900] 90
209 PEAK_BE 74 00 PERK 74
700) \/~ 00| j
1
500 + 60 i "
500
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 115 Setting 115
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 S ol
1000 1000
900 904
800 80
700 700
609 G BE 54| e A 54
50 ~— = s0q] = -
400 B s e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 115 Setting 15

TEL : 886-3-327-3456 Page Number : D126 of D173
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ssamonas. FCC RADIO TEST REPORT Report No. : FR800521-02C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

0+1 Vertical Fundamental

A (@Buvim) Date: 20190507 el (9BuVim) Date: 20190507
1300) 1300
1200) 1200
100) |

YRS it 1000
00| 90|
800 PERK_BE 74 200 PEAK 74|
700) 700

1
s00) o 600)

i ) |
500 500}
400 400
300 300
200 204
100 104
460 2463.2465.2467 2469 2471 o, 465.2491 2493, 24552457, 2 000 To0 S0 o0 100 Zon 200 2500 Z700. 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site $03CHI6-HY
Condition < PEAK_BE_74 3m 91200_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Setting :15 Seting :15
) @Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300)
1200 1200
1100 1100

1000 1000
00T 509
a00) s00)
700 700

609 V\/ e G BE 54| e G 54
509 * B s00 S s ey e | e ———|
400 Y e S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 115 Setting 15

TEL : 886-3-327-3456 Page Number : D127 of D173
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

0+1

Horizontal

Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 J T 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
iy, ! N -
Sl e e p— et et | et
50 50,0t
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 55,2491 2493 24552497, 7 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 185 Setting 185
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 \ 904
800 80
wd \\“ 700
wl/ N s e
s0a_/ y s0d o i S | E——————
400 B e =
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project +800521-02 Project 800521-02
Sefting 185 Setting 85

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

0+1

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
110 o)
1000 1000
900 TN 90
i N
200 /’ ~ PEAK_BE 74 00 PERK 74
700 700
60.0_5” N 60 AR
~ -
500 S0 hrsepsbmmieaiots
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 55,2491 2493 24552497, 7 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 185 Setting 185
A (¢Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 ol
1000 1000
900 /\’ _\\ 904
800 80
700 700
609 G BE 54| e A 54
500 =i 504 ——
T 5 SO RSO R e e
400 e e B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 185 Setting 85

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

0+1

Horizontal

Fundamental

) (@Buvim) Date: 2019.04.30 1 (080 Date: 2019.04.30
1309 1300)
1200 1200)
1100 100
1009 1000)
s00 90|
300 M / a0 | ek
700) T 70|
6001 ,«W L ettt o b
500 50,0t ot i
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (HHr) Frequency (Hy)
site :03CHI6-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :800521.02 Project 180052102
Setting 1155 Serting 155
) @Buvim) Date: 2019.04.30 o 0B Date: 20190430
1300 1300)
1200 1200)
5
1109 09
=
104 e 0
s00 90|
800 a0
700) 700
o0 an o0l | =
500 —— 50| Ss ———]
1 S N ESU o
400) O
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project :800521.02 Project 80052102
Setting 1155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D130 of D173



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

0+1

Vertical

Fundamental

A (@Buvim) Date: 20190430

el (@Buvim) Date:2019.04.30
1300 1300
1200 1200
110 o)
900 90
700 A 704 t
- ot
500 s0f
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 1155 Setting 1155
1 (¢Buvim) Date: 2019.04.30 evel (@Buvim) Date:2019.04.30
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
J
60 ~ s0q i )
500 50| J ]
S — L PO
400 LY o e B
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 1155 Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR800521-02C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

0+1

Horizontal

Fundamental

) @B Date: 2019.05.07 el (@BuVim) Date: 2019.05.07
1300 1300
1200 1200
100 W\F \ 10|
1000 1000
Y |
70 N\J 700 WM/
500 A 60
S o s S s
sogf 50.0nasmmiihrbeasi
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :800521-02 Project 800521-02
Sefting 120 Setting 120
) @Buvim) Date: 2019.05.07 evel (@Buvim) Date: 2019.05.07
1300 1300
1200 1200
10 / ol
900 904
800 80
700 /\/ 700
500 e 60 W
509 1 \/\/ 500 SRS DR e e e
400 — Y e e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 w00 1500, 1700, 200 200 2600 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI6HY site 03CHI6-HY
Condition + AV6_BE_54 3m 91200_1522 HORIZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW-0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +800521-02 Project 800521-02
Sefting 120 Setting 20
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